
Manual Feeder (D333) 
 

This parts catalog includes the changes announced in MB1. 



 

 
 

  1.Exterior 1 (D333)..................................................   2 

  2.Exterior 2 (D333)..................................................   4 

  3.Folder Unit 1 (D333) ............................................   6 

  4.Folder Unit 2 (D333) ............................................   8 

Parts Index..............................................................  12 

Manual Feeder (D333) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

October 17, 2008 



2 

 

1.Exterior 1 (D333) 

9 10 14

13

11

8
12

15

102

102
4

102

104

2

1

103

101

5

103
6

2

3

104

102

102

102

7

19

16

105 106 107 108

18

17

109

2020

 



3 

 1 B188 6073  Side Fence:Original:Left:Unit 1 

 2 B010 6072  Spring Plate - Side Fence Guide 2 

 3 D333 7677  Original Table:Printing:NA 1 

 3 D333 7662  Original Table:Printing:EU 1 

 4 D333 7655  Cover:Right 1 

 5 B188 6064  Channel:Original Table 2 

 6 B188 6066  Side Fence:Original:Right:Unit 1 

 7 D333 7658  Cover:Left 1 

 8 B889 1427  Bracket:Tightener 1 

 9 A257 6429  Pressure Spring 1 

 10 B104 4331  Arm Bracket Ass'y 2 

 11 D333 7666  Gear:34 1 

 12 AB03 0455  Tightener Pulley - 8x20x13 1 

 13 B889 1431  Gear:Timing Pulley:34Z/29T 1 

 14 B830 1135  Screw 1 

 15 5215 2621  Snap Ring - M6 1 

 16 D333 7678  Decal:Operation Panel:NA 1 

 16 D333 7683  Decal:Operation Panel:EU 1 

 17 B889 1451  Guard:Cover:Connecting 2 

 18 D333 5555  Harness:DC:Main 1 

 19 B889 1678  Decal:Paper Jam:1 Added MB1 1 

 20 D333 7699  Decal:Paper Jam:Manual Feed Unit 1 

  D333 7691  X/O MB1  

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 4014N Tapping Screw:4x14  

 102 0451 3006N Tapping Screw - 3x6  

 103 0450 4008N Tapping Screw - M4x8  

 104 0451 4008N Tapping Screw:4x8  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 1105 0521  Clamp - LES-1017  

 107 0454 3008Q Tapping Screw:3x8  

 108 0720 0060E Retaining Ring - M6  

 109 1105 0706  Clamp:RSPC-325P  

  1105 0348  X/O MB1  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Exterior 1 (D333) 

O'Brien
Item 19
MB 3



4 

 

 

2.Exterior 2 (D333) 

18

1

3

2

101

5

19

4

6

16

9
10

17

17 106

8

103
17

10
9

17 16

18

102

101

7

102

11

107

20

21

104

104

105

105

102
14

102
14

103

103

11

8
21

20

1126
25

24

102

108

102
22

109

102
22

108

102
109

23
25

26

17

15

14
102

14
102

12
13

13

1315
17

 



5 

 1 D333 7671  Operation Panel Unit (NA) 1 

 1 D333 7681  Operation Panel Unit (EU) 1 

 2 D333 5546  Harness:DC:Operation Panel 1 

 3 B048 4552  Operation Cover Panel 1 

 4 D333 7642  Bracket:Manual Feed Table 1 

 5 D333 7643  Guide Plate:Bracket 1 

 6 D333 7645  Cover:Upper Rear:Ass'y 1 

 7 D333 7600  Bracket:Fix:Operation Panel 1 

 8 AG05 1145  Grip:Open and Close:RIC 4 

 9 D333 7625  Shaft:Support:Guide Plate 2 

 10 D333 7641  Guide Plate:Manual Feed:Upper 2 

 11 AG07 0513  Magnet Catch 3 

 12 D333 7651  Cover:Upper Front 1 

 13 D333 7690  Guide:Cover:Upper Front 3 

 14 D333 7633  Bracket:Contact Point:Cover 4 

 15 D333 7650  Guide Plate:Reverse:Outer 2 

 16 AA02 1031  Magnetic Catch 2 

 17 5215 2621  Snap Ring - M6 8 

 18 D333 7640  Spacer:Magnet Catch 2 

 19 D333 7644  Shaft:Bracket:Manual Feed Table 1 

 20 D333 7699  Decal:Paper Jam:Manual Feed Unit 1 

 21 D333 7664  Bracket:2:Cover:Grip 4 

 22 D333 7692  Bracket:Stopper 2 

 23 D333 7636  Arm:Stopper:Left:Ass'y 1 

 24 D333 7638  Arm:Stopper:Right:Ass'y 1 

 25 AA08 2093  Bushing:3xMM6MM8 2 

 26 AA14 3791  Screw:Safety 2 

 

 

 

 

 

 

 

 

 101 0452 3010N Binding Self-tapping Screw:3x10  

 102 0451 3006N Tapping Screw - 3x6  

 103 0451 4008N Tapping Screw:4x8  

 104 0453 3006N Tapping Screw - M3x6  

 105 0954 3006N Screw - M3x6  

 106 1105 0516  Clamp  

 107 1105 0518  Edge Saddle - LES-1010  

 108 0807 4139  Washer (100pcs/set)  

 109 0701 0060N Washer DIA6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Exterior 2 (D333) 

O'Brien
Item 12
MB 2

O'Brien
Item 13
PCIL: March 2010



6 

 

 

3.Folder Unit 1 (D333) 

5
6

7 101

101
8

7
5

6

5
6

5
6

9

12
102

11 10

102
12

11

15

2

3
14

105
106

105

106
102

102

14
3

102

15

102

104

103

103

103

103

4

103

16

103
104

102

102

1

13

13

103
17

103
17

105

105

102
18

1

 



7 

 1 B889 1161  Bracket:Pressure:Transport 2 

 2 D333 7676  Guide Plate:Manual Feed:Upper:NA 1 

 2 D333 7623  Guide Plate:Upper:DOM/EU 1 

 3 D333 7624  Bracket:Support:Guide Plate 2 

 4 D333 7675  Guide Plate:Manual Feed:Lower:NA 1 

 4 D333 7621  Guide Plate:Lower:DOM/EU 1 

 5 AA06 3416  Spring - 3.4N 16 

 6 AA08 2135  Bushing - DIA4 16 

 7 B125 4752  Roller:Driven 8 

 8 B125 4751  Shaft:Driven 4 

 9 AF02 2156  Front Driven Transport Roller 4 

 10 D333 7629  Guide Plate:Reverse:Outer 1 

 11 D333 7630  Bracket:Support:Guide Plate 2 

 12 AG07 0513  Magnet Catch 2 

 13 D333 7692  Bracket:Stopper 2 

 14 D333 7625  Shaft:Support:Guide Plate 2 

 15 D333 7626  Shaft:Stopper 2 

 16 G020 5626  Push Switch 1 

 17 D333 7633  Bracket:Contact Point:Cover 2 

 18 D333 7620  Cover:Bracket:Pressure 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0720 0030E Retaining Ring - M3  

 102 0451 3006N Tapping Screw - 3x6  

 103 0454 3006Q Tapping Screw - M3x6  

 104 0807 4139  Washer (100pcs/set)  

 105 0954 3006N Screw - M3x6  

 106 0360 3006N Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Folder Unit 1 (D333) 



8 

 

 

4.Folder Unit 2 (D333) 

102

7

104
105

104

23

NA

1

2

102
7

104
3

105
104106

16

16
17

17

102

102
7

101

104

104

18

106

14
103

13
103

12
106

19

8
16

103
9

10
11

103

8

16
103

15
103

2022

106

1065
21

4

6

106
12

19

 



9 

 1 D333 5555  Harness:DC:Main 1 

 2 D333 5581  Harness:DC:Original Sensor:NA 1 

 2 D333 5580  Harness:DC:Original Sensor:DOM/EU 1 

 3 D333 7673  Bracket:1:Sensor:NA 1 

 3 D333 7612  Bracket:1:Sensor:DOM/EU 1 

 4 B889 5547  Harness:DC:Push Switch 1 

 5 D333 7622  Guide Plate:Reverse:Inner 1 

 6 D333 5525  Harness:DC:Sensor 1 

 7 AW01 0109  Photo Reflection Sensor:PS117ED1 11 

 8 B889 1440  Transport Roller:Drive 2 

 9 A257 4632  Timing Pulley 1 

 10 D333 7667  Timing Belt:B60S3M414 1 

 11 B889 1435  Spacer:21.2 1 

 12 B889 1170  Bracket:Magnet Catch 2 

 13 B889 1431  Gear:Timing Pulley:34Z/29T 1 

 14 B023 4570  Gear - 31Z 1 

 15 AX21 0099  Magnetic Clutch 1 

 16 AA08 2104  Bushing - 8x12x7 4 

 17 5215 2621  Snap Ring - M6 2 

 18 A174 3946  Arm Bushing 2 

 19 AG07 0513  Magnet Catch 2 

 20 B238 4483  Screw 2 

 21 G020 5626  Push Switch 1 

 22 D333 7661  Cover:Original Table:Lower 1 

 23 D333 7674  Bracket:2:Sensor:NA 1 

 

 

 

 

 

 

 

 

 

 

 101 1204 2529  Switch - V-5F912DN  

 102 0353 0140N Screw:M3x14  

 103 0720 0060E Retaining Ring - M6  

 104 0451 3006N Tapping Screw - 3x6  

 105 1105 0516  Clamp  

 106 0454 3006Q Tapping Screw - M3x6  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Folder Unit 2 (D333) 



 

 

Parts Index 



12 

D333 5525  Harness:DC:Sensor   9 -   6 

D333 5546  Harness:DC:Operation Panel   5 -   2 

D333 5555  Harness:DC:Main   9 -   1 

D333 5555  Harness:DC:Main   3 -  18 

D333 5580  Harness:DC:Original Sensor:DOM/EU   9 -   2 

D333 5581  Harness:DC:Original Sensor:NA   9 -   2 

D333 7600  Bracket:Fix:Operation Panel   5 -   7 

D333 7612  Bracket:1:Sensor:DOM/EU   9 -   3 

D333 7620  Cover:Bracket:Pressure   7 -  18 

D333 7621  Guide Plate:Lower:DOM/EU   7 -   4 

D333 7622  Guide Plate:Reverse:Inner   9 -   5 

D333 7623  Guide Plate:Upper:DOM/EU   7 -   2 

D333 7624  Bracket:Support:Guide Plate   7 -   3 

D333 7625  Shaft:Support:Guide Plate   7 -  14 

D333 7625  Shaft:Support:Guide Plate   5 -   9 

D333 7626  Shaft:Stopper   7 -  15 

D333 7629  Guide Plate:Reverse:Outer   7 -  10 

D333 7630  Bracket:Support:Guide Plate   7 -  11 

D333 7633  Bracket:Contact Point:Cover   7 -  17 

D333 7633  Bracket:Contact Point:Cover   5 -  14 

D333 7636  Arm:Stopper:Left:Ass'y   5 -  23 

D333 7638  Arm:Stopper:Right:Ass'y   5 -  24 

D333 7640  Spacer:Magnet Catch   5 -  18 

D333 7641  Guide Plate:Manual Feed:Upper   5 -  10 

D333 7642  Bracket:Manual Feed Table   5 -   4 

D333 7643  Guide Plate:Bracket   5 -   5 

D333 7644  Shaft:Bracket:Manual Feed Table   5 -  19 

D333 7645  Cover:Upper Rear:Ass'y   5 -   6 

D333 7650  Guide Plate:Reverse:Outer   5 -  15 

D333 7651  Cover:Upper Front   5 -  12 

D333 7655  Cover:Right   3 -   4 

D333 7658  Cover:Left   3 -   7 

D333 7661  Cover:Original Table:Lower   9 -  22 

D333 7662  Original Table:Printing:EU   3 -   3 

D333 7664  Bracket:2:Cover:Grip   5 -  21 

D333 7666  Gear:34   3 -  11 

D333 7667  Timing Belt:B60S3M414   9 -  10 

D333 7671  Operation Panel Unit (NA)   5 -   1 

D333 7673  Bracket:1:Sensor:NA   9 -   3 

D333 7674  Bracket:2:Sensor:NA   9 -  23 

D333 7675  Guide Plate:Manual Feed:Lower:NA   7 -   4 

D333 7676  Guide Plate:Manual Feed:Upper:NA   7 -   2 

D333 7677  Original Table:Printing:NA   3 -   3 

D333 7678  Decal:Operation Panel:NA   3 -  16 

D333 7681  Operation Panel Unit (EU)   5 -   1 

D333 7683  Decal:Operation Panel:EU   3 -  16 

D333 7690  Guide:Cover:Upper Front   5 -  13 

D333 7691  X/O MB1   3 -  20 

D333 7692  Bracket:Stopper   7 -  13 

D333 7692  Bracket:Stopper   5 -  22 

D333 7699  Decal:Paper Jam:Manual Feed Unit   3 -  20 

D333 7699  Decal:Paper Jam:Manual Feed Unit   5 -  20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



13 

A174 3946  Arm Bushing   9 -  18 

A257 4632  Timing Pulley   9 -   9 

A257 6429  Pressure Spring   3 -   9 

B010 6072  Spring Plate - Side Fence Guide   3 -   2 

B023 4570  Gear - 31Z   9 -  14 

B048 4552  Operation Cover Panel   5 -   3 

B104 4331  Arm Bracket Ass'y   3 -  10 

B125 4751  Shaft:Driven   7 -   8 

B125 4752  Roller:Driven   7 -   7 

B188 6064  Channel:Original Table   3 -   5 

B188 6066  Side Fence:Original:Right:Unit   3 -   6 

B188 6073  Side Fence:Original:Left:Unit   3 -   1 

B238 4483  Screw   9 -  20 

B830 1135  Screw   3 -  14 

B889 1161  Bracket:Pressure:Transport   7 -   1 

B889 1170  Bracket:Magnet Catch   9 -  12 

B889 1427  Bracket:Tightener   3 -   8 

B889 1431  Gear:Timing Pulley:34Z/29T   9 -  13 

B889 1431  Gear:Timing Pulley:34Z/29T   3 -  13 

B889 1435  Spacer:21.2   9 -  11 

B889 1440  Transport Roller:Drive   9 -   8 

B889 1451  Guard:Cover:Connecting   3 -  17 

B889 1678  Decal:Paper Jam:1 Added MB1   3 -  19 

B889 5547  Harness:DC:Push Switch   9 -   4 

G020 5626  Push Switch   7 -  16 

G020 5626  Push Switch   9 -  21 

 

 

 

 

 

 

 

 

 

AA02 1031  Magnetic Catch   5 -  16 

AA06 3416  Spring - 3.4N   7 -   5 

AA08 2093  Bushing:3xMM6MM8   5 -  25 

AA08 2104  Bushing - 8x12x7   9 -  16 

AA08 2135  Bushing - DIA4   7 -   6 

AA14 3791  Screw:Safety   5 -  26 

AB03 0455  Tightener Pulley - 8x20x13   3 -  12 

AF02 2156  Front Driven Transport Roller   7 -   9 

AG05 1145  Grip:Open and Close:RIC   5 -   8 

AG07 0513  Magnet Catch   5 -  11 

AG07 0513  Magnet Catch   7 -  12 

AG07 0513  Magnet Catch   9 -  19 

AW01 0109  Photo Reflection Sensor:PS117ED1   9 -   7 

AX21 0099  Magnetic Clutch   9 -  15 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



14 

0353 0140N Screw:M3x14   9 - 102 

0360 3006N Screw - M3x6   7 - 106 

0450 4008N Tapping Screw - M4x8   3 - 103 

0450 4014N Tapping Screw:4x14   3 - 101 

0451 3006N Tapping Screw - 3x6   3 - 102 

0451 3006N Tapping Screw - 3x6   9 - 104 

0451 3006N Tapping Screw - 3x6   7 - 102 

0451 3006N Tapping Screw - 3x6   5 - 102 

0451 4008N Tapping Screw:4x8   3 - 104 

0451 4008N Tapping Screw:4x8   5 - 103 

0452 3010N Binding Self-tapping Screw:3x10   5 - 101 

0453 3006N Tapping Screw - M3x6   5 - 104 

0454 3006Q Tapping Screw - M3x6   7 - 103 

0454 3006Q Tapping Screw - M3x6   9 - 106 

0454 3008Q Tapping Screw:3x8   3 - 107 

0701 0060N Washer DIA6   5 - 109 

0720 0030E Retaining Ring - M3   7 - 101 

0720 0060E Retaining Ring - M6   9 - 103 

0720 0060E Retaining Ring - M6   3 - 108 

0807 4139  Washer (100pcs/set)   7 - 104 

0807 4139  Washer (100pcs/set)   5 - 108 

0954 3006N Screw - M3x6   7 - 105 

0954 3006N Screw - M3x6   5 - 105 

1105 0348  X/O MB1   3 - 109 

1105 0511  Harness Clamp - LWS-0306ZC   3 - 105 

1105 0516  Clamp   9 - 105 

1105 0516  Clamp   5 - 106 

1105 0518  Edge Saddle - LES-1010   5 - 107 

1105 0521  Clamp - LES-1017   3 - 106 

1105 0706  Clamp:RSPC-325P   3 - 109 

1204 2529  Switch - V-5F912DN   9 - 101 

 

 

 

 

5215 2621  Snap Ring - M6   3 -  15 

5215 2621  Snap Ring - M6   5 -  17 

5215 2621  Snap Ring - M6   9 -  17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Exterior 1 (D333) 
	2.Exterior 2 (D333) 
	3.Folder Unit 1 (D333) 
	4.Folder Unit 2 (D333) 
	Parts Index 

